Walker Mower Online Parts Lookup

Model MT-MTL Illustrated Parts Manual

No Catch Deflector Kit / Tail Weight Kit / Spread Tail Wheel Axle Kit

Other model MT-MTL manuals:
For a closer view: Download PDF File
Tag Part Number Description More Info
7500(7.0 Bushel) No Catch Deflector Option / Kit
17500No-Catch Deflector Kit (7.0)
28500-5Side Bracket
38787-2Knob, Threaded Insert (1/4-20)
48500-6Spacer Lug
58500-8Decal, No Catch Deflector
7647Tail Weight Option / Kit
67647-9Tail Weight Strap
77647-5Tail Weight Plate, 10-lb
7647-1Tail Weight Kit / MTL
77647-5Tail Weight Plate, 10-lb
87647-8 (now 7647-10)Tail Weight Strap (MTL)
7420-3 Spread Axle Kit/Less Wheels
97420-6Washer (2-1/2)
107420-11Mount, Spread Axle
118769-8Dust Cap, Deck Caster
128769-6Bearing Cone (1" ID)
138769-5Bearing Cup
147420-4Fork Mount Tube (Includes Item # 13)
158769-7Seal
167420-2Tail Fork, Spread Axle
178039Nut, Tail Wheel Axle
188038-1Spacer, Tail Wheel Axle
197038Tail Wheel Axle (3/4 x 5-9/16)
205683Pivot Bearing
215830Grease Fitting
227420-9Pivot Shaft
F00210-24 Keps Nut
F0123/8-16 Keps Nut
F0161/2-13 Self-Locking Nut
F0301/4-20 x 1/2 PPH Bolt
F0393/8-16 x 1-1/4 Hex Bolt
F12810-24 x 3/8 PTHMS
F1407/16-14 x 1 Hex Bolt
F1461/4-20 Jam Nut
F1751/2 Split Lock Washer
F2055/16-18 x 1/4 Set Screw
F2187/16 Split Lock Washer
F2851/2-13 x 1-1/2 Hex Bolt
F3331/4-20 x 3/4 PTHMS
F3443/4-16 Slotted Hex Nut
F3473/4 SAE Washer
F3481/8 x 1-1/2 Cotter Pin
F3771/2-13 x 5 Hex Bolt
F4231/2-13 x 6-1/2 Hex Bolt
17420-20 for two wheels